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— TEST CERTIFICATE
This is to certify that the nominated size and quality of the following SLR product has been inspected and tested with follow ing results.
[customer Sold To: | c € Page 1
HESNZ
3 Heb Place
Takanini, Auckland, New Zealand
Order: 5883
Invoice: 43375
Date: 10/11/2023
Certificate No: 230516HESNZ
GOODS: TITAN BRAND OFF ROAD BLOCKS 4:1
ITEM WLL RATED MBS (TON) [AVERAGE TEST RESULTS QUANTITY
2.5T 2500KGS 10000KGS 10500 150PCS
CHEMICAL COMPOSITION
ELEMENTS C Si Mn S P Cr Ni
REQUIRED 0.42-0.50 0.17-0.37 0.50-0.80 <0.035 <0.035 |<0.25 <0.25
ACTUAL 0.47 0.25 0.65 0.02 0.02 0.17 017

We hereby certify the above testis true and correct.
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Manufactured, Inspected and Tested for and on behalf of:
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